19 FRAME     BK1-C  
   
 
 
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
ITEM NO PART NO DESCRIPTION Q'TY AMEND NOTE
01 411961 FRAME 1  
02 411953 FOOTREST ASSY., RH., FRONT 1  
02-1 GF519AL06 FOOTREST ASSY., PILLION, RH. 1  
02-2 GF519FE01 COLLAR, PIN 6X8X20 1  
02-3 GF519SP01 SPRING, COMPRESSION 6X12.5 1  
02-4 GF519FE04 BALL 6.35 1  
02-5 411950 BRKT, FOOTREST, PILLION, RH. 1  
02-6 GA551PN02 PIN 6X34 1  
02-7 GA551PN01 COTTER PIN 1.5X30 1  
03 411952 FOOTREST ASSY., LH., FRONT 1  
03-1 GF519AL05 FOOTREST ASSY., PILLON, LH. 1  
03-2 GF519FE01 COLLAR, PIN 6X8X20 1  
03-3 GF519SP01 SPRING, COMPRESSION 6X12.5 1  
03-4 GF519FE04 BALL 6.35 1  
03-5 411949 BRKT, FOOTREST, PILLION, LH. 1  
03-6 GA551PN02 PIN 6X34 1  
03-7 GA551PN01 COTTER PIN 1.5X30 1  
04 S79604 BOLT, FLANGE 2  
05 R00701 RETAINER RING, C TYPE 16 2  
06 S21203 BOLT, HEX. HEAD 1  
07 GA551NT01 NUT, SELFLOCK M10X1.25 2  
08 S06101 BOLT, HANGER M10 2  
09 N25201 NUT, SELFLOCK M12X1.25 1  
10 BH1199903 ROCKER ARM ASSY., HANGER 1  
10-1 GI519RB01 DAMPER, RUBBER 2  
10-2 GI519SP01 SPRING, COMPRESSION 2  
11 GA552NT01 NUT, SPRING M4 4  
12 BH102FE01 SLEEVE, HANGER 1  
13 411951 CABLE, LOCK SET, SEAT 1  
14 BH1199904 LOCK SET, SEAT 1  
15 GA556SC01 BOLT, FLANGE M6X1.0X12L 2